City of MARGO ISLAND

N ;?!i
"@-—r{"f
PR S >
o/ 08
N

ﬁg.:" A} X
@

=
3
et
E
=
?




Table of Contents

City Manager’s Letter

City Council Members & Information

City of Marco Island Organizational Chart
Departmental and Functional Annual Reports
Building Services
Community Affairs
Executive Administration
Finance
Fire Rescue
Parks & Recreation
Police
Public Works/ Collection & Distribution
Utilities

. Administrators - Department Directors

July 15, 2013 []i’[y of MARCO ISLAND

The Honorable Chairman Batte and City Councilors
City of Marco Island, Florida

| am pleased to submit the 2012 Annual Report for the City of Marco Island. We have conservatively continued
that emphasis on maintenance, stewardship, planning and improvement, that allows us - always - to be better
[...]
* North Collier Boulevard Storm Drainage Phase 4 Project
* Design Review of the Smokehouse Bay Bridge Project

PARKS MAINTENANCE & BEAUTIFICATION DIVISION

* Performed landscape maintenance for over 70 acres of City parks,
recreation facilities and government buildings.

* Provided all support services to special events and recreation
programs along with civic associations for events and festivals at City
parks and grounds.

* Maintained all athletic fields for citywide sports programs along with
taking over the renovation and daily maintenance of the Marco Island
Charter Middle School practice field.

* (Over seeded athletic fields at Winterberry Park, Mackle Park, and
Charter Middle School for winter turf establishment.

* Renovated Winterberry softball field and Tommie Barfield baseball
field by reverse tilling and laser grading and adding additional ball
field clay.

* Assisted with the annual Arbor Day tree planting at Veteran's Park
and Tract C&D.

* Continued to coordinate water truck operations for beautification
medians and public Spaces.

* Installed and removed all special event and beautification banners on
city light poles.

COLLECTIONS AND DISTRIBUTION DIVISION
UNDERGROUND UTILITY LOCATES

Marking the City underground infrastructure is required by Florida State
Law in order to minimize potential damage, prevent Service interruption,
and loss of revenue. This past year the Collections and Distribution
Locate Crew received over 4,000 utility locate tickets. This is a very high
number, but is related to projects such as STRP, installation of phone
cables, fiber optics, and the construction of the new Jolly Bridge. All of
which are large areas of new utility installations or relocations.

WATER SERVICE LEAKS

This past year we have had 163 water service leaks, usually at the
connection of the main where there are dissimilar metals that have been
assembled to create the service connection. The number of service leaks
has decreased over the past few years due to plant improvements and we
are getting closer to eliminating those types of services.

WATER MAIN BREAKS

C&D Crew repaired 20 water main breaks this past year. Some were
caused by contractors but most were because of poor bedding and the
shifting (expansion/contraction) of our barrier island. The number is down
from previous years due to plant improvements and improvements to the
water and sewer system through projects like the STRP.

HYDRANT REPAIRS

Thanks to our Asset Management System and our Valve Exercising
Program we are able to better manage the hydrants throughout Marco
Island and Marco Shores. The Valve Exercising Program is required by
FDEP and requires us to operate each valve in the distribution system

City of Marco Island — 2012 Annual Report to the Community

17



including hydrants. When an employee finds a problem with a hydrant

or a valve, the information is loaded into a computer and a work order is
generated to repair the valve or hydrant. Once complete the work order is
recorded in the Asset Management System. For the past year Collections
and Distribution Department repaired 71 hydrants.

ADDITIONAL HYDRANTS

City ordinance requires that a hydrant be within 1,000 feet of the
furthest residential home. After a study done by Black and Vetch, the
City determined where water main improvements and additional hydrants
were needed. In an attempt to save money, C & D was given a chance
to install some of the mains and hydrants as a pilot study to see if costs
could be saved. To date C & D has installed 79 hydrants for a total
savings of approximately $30,000.00.

STUCK METERS

C&D has changed out 47 stuck meters and returned to manufacturer to
determine if there is warranty issue or not.

RELOCATION OF METERS

As part of the meter change out program some meters must be moved
out of the sidewalk and into the grass area. This is much harder to do
and the Meter Change Out Techs do not have the equipment to perform
this type of work. Twenty-one meters have been relocated and change to
touch read meters by the Collections and Distribution Department.

DEAD END FLUSHING

FDEP requires that all water mains that are not on a loop system be
flushed so water quality will be maintained for the customer. C&D
installed 30 flushing points this past year.

VALVE EXERCISING PROGRAM UTILITIES - WATER & SEWER (W&S)

_ , o , TREATMENT OPERATIONS
FDEP requires that all valves in the water distribution system be exercised
at least once per year. We have been able to do this consistently NORTH WATER TREATMENT PLANT (NWTP)
each year and track each valve in the Asset Management System for « The north plant treated and delivered 743 million gallons of water
replacement and repairs as needed. A total of 1,227 water valves are to the island during the past year (see table of water treated and
exercised each ysar. distributed),
WASTE WATER FORCE MAIN BREAKS * The NWTP was offline for approximately 2 months to do major

rehabilitation to the treatment infrastructure. The lime clarifier
internal mixing mechanism was replaced and new catwalks were
installed.

Collections and Distribution has repaired two force main breaks this year.
Al were reported to FDEP and no fines have been issued.

* The north plant was accident free during the past year. Hence, there
were no hours lost due to accidents or injuries.

» The consumer confidence report was completed in accordance with
all DEP standards.

* A new bulk chemical storage area was constructed.

* Two existing 500,000 gallon water storage tanks were removed from
the NWTP and are being converted for wastewater storage.

* The 16" membrane concentrate line from the SWTP to the RWPF
was converted to a potable water main (a/k/a “blend ling”) from the
NWTP to the SWTP to blend hard water from the NWTP with soft
water from the SWTP prior to distribution to the island,

* The 12" blend line from the NWTP to the SWTP was converted to a
membrane concentrate line carrying the reverse osmosis reject water
from the SWTP to the injection wells at the RWPF.

* (ne treatment plant operator resigned, an operator trainee was hired
as a replacement.

City of Marco Island — 2012 Annual Report to the Community



WATER TREATED & DISTRIBUTED TO THE ISLAND
(measured in millions of gallons)

TOTA
| en20t2 | 736 | 960 | 1695

Jun 201
o2 | 16 | 1308 | 1984
| ootz | 00 [ 1636 | 1686
1526
21

g,

City of Marco Island — 2012 Annual Report to the Community

* DEP performed its annual inspection of the water plant and noted
only minor discrepancies which were promptly resolved.

* The filter cloths on the lime sludge press were replaced.

SOURCE WATER FACILITY (RAW WATER)

* 752 million gallons of surface water were injected into the
underground ASR system during the wet season. 219 million gallons
of water from ASR wells were recovered during the dry season.
Presently the city has almost one billion gallons of fresh water stored
underground in the ASR system.

« The ammonia pipe line to the ASR raw water pipe was replaced.

* All ASR monitoring wells and sampling points were cleaned and new
gravel was installed.

* The chemical tanks, pumps, panels, and floor were cleaned and
painted.

« The facility has been fully secured with security fencing. “No
Trespassing” signs have been installed on the security fence.

SOUTH WATER TREATMENT PLANT (SWTP)

« The south plant treated and delivered 1.7 billion gallons of water to
the island during the past year (see table below of water treated and
distributed).

* The RO membranes were cleaned with citric acid and caustic soda to
remove scale and organic accumulations while improving operational
efficiencies.

* Wells # 5 & 8 were found to have high concentrations of chlorides
after conducting extensive testing and will be taken out of service.

« Changed our pre-filters and ammonia suppliers which resulted in

a substantial savings to the city without compromising treatment
performance or quality.

* Replaced in-ground faulty and leaking valves within the plant
perimeter and on the back of the trains as needed.

« The RO membranes in every train were tested for conductivity of
salts and total dissolved solids (TDS) every month to ensure proper
membrane performance.

* All train supports were replaced with new non-metallic supports that
will not rust.

* Leaking caustic soda piping was replaced.
WASTEWATER TREATMENT OPERATIONS

* Two existing 500,000 gallon water storage tanks are being converted
to wastewater equalization storage tanks.

* Two new air blowers are being installed as part of the odor control
system for the newly converted tanks.

* New diffusers were installed into equalization tanks #2 and #3.
* New diffusers have been installed in sludge holding tank #4
* The MBR wash down pad was replaced.

» The raw water pipe to the Chlorine Contact Chamber was replaced
and was made automated.

* The old wastewater operations lab building was demolished.
» (Odor control piping, ducts, and valves were installed.

UTILITIES MAINTENANCE

« Sanitary ift station control panels that were fabricated and assembled
in house are now being installed at various locations to comply with
the Florida DEP specifications for the 100 year flood plan.




* Maintenance Staff also fabricated and installed 4 new control panels
for in-plant lift stations at the RWPF.

* Staff installed individual programming logic controllers (PLC's) on
each membrane train at the SWTP and re-wired the entire control
system so that if there is a problem with one train the rest can
continue to operate.

* Maintenance staff has started the replacement of piping and fittings
motor and pump repair for the ASR pumps at raw water.

* Staff has rehabilitated two sanitary lift stations including valve vaults
and lids, wetwells and new lids, piping, fittings.

UTILITIES ENGINEERING & CAPITAL IMPROVEMENTS

SOUTH WATER TREATMENT PLANT (SWTP)

* Work on getting 4-log virus credit at the SWTP from the FDEP. This
should be approved in 2013,

* A plan to up-grade the programmable logic controls on each of
the reverse osmosis trains has been put into place. The controls
will be replaced in the wet season as the treatment plant will need
to be shut down for the upgrades. This will give operations better
control of the treatment process and will protect the spiral wound RO
membranes.

* Multiple leaking water valves were replaced.
« The ammonia feed system was upgraded for bulk ammonia.

« Perimeter landscaping was installed to provide a buffer for the
surrounding residential area.

* A driveway and gate were constructed to access the plant along the
south end of Mackle Park away from the residential areas.

20

* |mprovements to the C/D trailers were made to improve working

conditions.

» The storage containers & infrastructure were painted around the

SWTP.

* The W&S Department continues to use city staff for construction

observation and management instead of consulting engineers to
minimize costs.

NORTH WATER TREATMENT PLANT (NWTP)
» The construction on the new membrane filtration system building was

completed. The replacement of the old sand filters with hollow fiber
membranes is scheduled to be completed in early 2013.

The C02 tank has been relocated inside the new membrane building.

The old 1.67 MGD Zenon membrane system was demolished to make
room for the new Pall system.

Temporary utility administration trailers have been setup, and the old
trailers have been demolished.

The sludge blow-down pit at the base of the lime reactor was
rehabilitated.

Gravel is being installed in lieu of grass to eliminate ongoing lawn
maintenance fees.

RECLAIMED WATER PRODUCTION FACILITY (RWPF)
» Two existing 500,000 gallon water storage tanks are being converted

to wastewater equalization storage tanks.

» The wastewater laboratory and control structure was completed. The

wastewater staff is now housed in the new structure.

* The old operations and laboratory building has been demolished.

City of Marco Island — 2012 Annual Report to the Community



* Phase | of the seawall replacement was completed in 2012,

* The old gravity belt thickener was replaced by a two new rotating
drum thickeners.

* The old diesel fuel tank serving the generators was replaced.

* Photocells installed on most of the new outdoor lighting so lights turn
off automatically at dawn resulting in energy cost savings.

* The W&S Department utilized the building department staff for utility
construction inspections. This practice for construction observation
and management rather than consulting engineers (details of savings
available upon request) eliminated the need to hire an outside
consultant to do this task. The services for building inspector
were paid out of the utility fund. This practice has saved the City
thousands of dollars on various construction projects at the NWTP &
RWPF.

* City project management staff saved the city over $400,000 on
RWPF Phase 4 contract by conducting value engineering prior to
construction. The savings were reflected in a contract amendment,
and purchase order was more than S400,000 less than council
award,

SEPTIC TANK REPLACEMENT PROGRAM
* Estates Sewer Design

A design change being coordinated with LCEC to supply single-phase
electric power (instead of 3-phase power) to the 9 proposed Estates
Lift Stations is expected to net a savings of approximately $56,000
per lift station or over $500,000 in construction costs. There is also
an undetermined amount of annual operating costs savings with this
design modification. A design modification to build extended laterals
within utility easements to serve +/- 10 individual properties with

City of Marco Island — 2012 Annual Report to the Community

gravity sewer, instead of building and maintaining Grinder Pump
Stations will net an approximate savings of $23,000 per lift station
or +/-$230,000 in construction costs. The coordination of building
2.5 lane miles of bike lane with the sewer construction will save
approximately $25,000 in restoration costs. The coordination of
building 4600 feet of 20" Water Main and 500 of 10" Water Main
with the sewer construction will save approximately $100,000 in
mobilization and restoration costs.

SEWER ASSESSMENT DISTRICTS COMPLETED:
* South Barfield ~ « Tigertail

* Wast Winterberry < North Marco

* Port Marco * Sheffield

« North Barfield
* (ld Marco
* Lamplighter

* Sheffield * Kendall * Mackle Park

* Gulfport * East Winterberry North « East Winterberry
South

* (oldenrod * Copperfield

General STRP Soils Management

« Ownership and management of excess construction generated soils
from past and current STRP construction projects has resulted in
the ability to sell soils to others at a profit to the City. In the past
year, soils have been sold to several buyers including the contractor
building the Marco Airport runway.

General STRP Project Management

+ The City's STRP construction team has addressed multiple minor
construction problems and issues without the involvement of the
design engineer. This approach has preserved the design engineer's

budget and prevented engineering change orders. The solutions
determined by staff are consistent with the design plans and do not
compromise the quality of construction.

(Quick response by City construction management team to problems
as they are identified, has preserved contract time by addressing
issues immediately, and in most cases without additional work
requiring change orders to the contract.

While it is difficult to assign an exact dollar amount to these

time savings, we estimate that conservatively, the construction
management team has saved several consulting hours per month for
each of the STRP contracts under construction.

ASSET MANAGEMENT
* Cityworks (our Computerized Maintenance Management software)

was updated to a server based product which allows utility staff
members to access the program from any computer in the city's
system.

The new version also makes it easier for staff members to generate